
 

 

 

Grand Valley Water and Wastewater 
Master Plan 2019 Class Environmental 
Assessment 
Project File Report 
 
Town of Grand Valley 

R.J. Burnside & Associates Limited 
292 Speedvale Avenue West Unit 20  
Guelph ON   N1H 1C4 CANADA 

March 2019  
300040938.0000 



Town of Grand Valley i 
 
Grand Valley Water and Wastewater Master Plan 2019 Class Environmental Assessment Project File 
Report 
March 2019 
 
 

R.J. Burnside & Associates Limited 300040938.0000 
040938_Grand Valley Master Plan Class Environmental Assessment_Project File Report (PFR).docx 

Distribution List  

No. of 
Hard 

Copies 
PDF Email Organization Name 

2 Yes Yes Town of Grand Valley 

Record of Revisions  

Revision Date Description 
[...]
completion should be operated and stored in a manner that prevents any deleterious 
substance (e.g., petroleum products, silt, etc.) from entering the water. 

4. All disturbed areas of the work site should be stabilized immediately and 
re-vegetated as soon as conditions allow. 



Town of Grand Valley 86 
 
Grand Valley Water and Wastewater Master Plan 2019 Class Environmental Assessment Project File 
Report 
March 2019 
 
 

 
R.J. Burnside & Associates Limited 300040938.0000 
040938_Grand Valley Master Plan Class Environmental Assessment_Project File Report (PFR).docx  
 
 

15.2.3 Vegetation, Wildlife/Habitat 

Effect 

1. Loss of vegetation/habitat loss.  However, the project is primarily proposed in 
previously disturbed areas where limited vegetation/habitat exists.  No direct impacts 
to vegetation or wildlife/habitat are anticipated. 

Mitigation 

1. Minimize disturbance to existing vegetation.  Disturbed areas will be stabilized and 
re-vegetated upon project completion and restored to a pre-disturbed state.  Topsoil 
will be stockpiled separately and used for restoration to facilitate natural regeneration 
of native species. 

15.2.4 Noise/Vibration/Air Quality 

Effect 

1. Temporary nuisance noise and increased dust in air during construction activities.   

Mitigation 

1. Noise control measures, such as restricted hours of operation, the use of appropriate 
machinery/mufflers, will be implemented where required.  Vehicles/machinery and 
equipment should be in good repair, equipped with emission controls, as applicable, 
and operated within regulatory requirements.  If required, dust control measures may 
include the wetting of surfaces using a non-chloride based compound to protect 
water quality. 

15.2.5 Human Health and Safety 

Effect 

1. Potential safety hazard from construction activities, heavy equipment and increased 
traffic. 

Mitigation 

1. The contactor will be required to implement a Health and Safety Plan (OHSA 1990).  



Town of Grand Valley 87 
 
Grand Valley Water and Wastewater Master Plan 2019 Class Environmental Assessment Project File 
Report 
March 2019 
 
 

 
R.J. Burnside & Associates Limited 300040938.0000 
040938_Grand Valley Master Plan Class Environmental Assessment_Project File Report (PFR).docx  
 
 

16.0 Follow-up Commitments 

The completion of the Master Plan Class Environmental Assessment process does not 
mean that a project can proceed directly.  There are details, beyond the scope of a 
Master Plan Class EA undertaking that must be expanded upon by the Town before the 
project can proceed. 

If concerns arise regarding this project which cannot be resolved in discussion with the 
Town, a person or party may request that the Minister of Environment make an Order for 
the project to comply with Part II of the Environmental Assessment Act (referred to as a 
Part II Order), which addresses individual Environmental Assessments.  Requests must 
be received by the Minister within 30 calendar days of the Notice of Completion. 

If the Minister does not receive Part II Orders regarding this project, then the project will 
continue forward to detailed design, approvals processes, and implementation of the 
preferred design. 

16.1 Permits and Approvals 

The Township will be required to secure all necessary permits and/or authorizations 
required for the project.  The following is a list of the permits that will be potentially 
required for this project: 

• Amendment to the Permit to Take Water and Drinking Water Works Permit from the 
MECP; 

• Amendment to the Environmental Compliance Approval (C of A) from the MECP; 
and 

• Building Permit from the Township Building Department. 

 



 
 

 

 

 
A

ppendix A
 

 

Appendix A 
 

Certificate of Approval (C of A) No. 9706-7KWQ57 

 

 

    

 

  

 

  

 

  



Page 1 - NUMBER 9706-7KWQ57

Ministry of the Environment
Ministère de l’Environnement

CERTIFICATE OF APPROVAL
MUNICIPAL AND PRIVATE SEWAGE WORKS

NUMBER 9706-7KWQ57
Issue Date: February 2, 2009

The Corporation of the Township of East Luther Grand Valley

Post Office Box No. 249

Grand Valley, Ontario

L0N 1G0

Site Location: Grand Valley Wastewater Treatment Plant

Industrial Road, Part of Lot 31 Concession 1 and Part of Lot 31 Concession 2

East Luther Grand Valley Township, County of Dufferin

L0N 1G0

You have applied in accordance with Section 53 of the Ontario Water Resources Act for approval of:

constructing a new wastewater treatment plant with a Rated Capacity of 1,244 m
3

/day located east of 

County Road 25 and south of the Grand River, Township of East Luther Grand Valley, County of 

Dufferin, and constructing a new pumping station and forcemain to be located on the west side of 

Emma Street and south of the existing wastewater treatment plant site, consisting of the following:

PROPOSED  WORKS:

Main Pumping Station and Forcemain

A sewage pumping station located on Emma Street on Part of Lot 30, Concession 2, consisting of the 

following:

one (1) rectangular precast concrete wet well with approximate dimension of 3.0 m x 3.8 m x �

11.0 m deep equipped with two (2) submersible VFD sewage pumps (one duty, one standby) 

each with a rated capacity of 88.9 L/sec at 48.9 m TDH and one (1) submersible VFD sewage 

pump (jockey pump) with a rated capacity of 29.5 L/sec at 34.1 m TDH, conveying sewage to the 

sewage treatment plant via a new forcemain described below;

one (1) approximately 1,440 m long new 250 mm diameter forcemain extending from the main �

pumping station along the west side of Emma Street, west side of Water Street (County Road No. 

25), along the north side of Melody Lane, south through an easement, east along the Upper 

Grand Trailway, south through an easement, and east along Industrial Road, equipped with a 



Page 2 - NUMBER 9706-7KWQ57

combination air release/vacuum breaker valve and a chamber, discharging to the inlet works of 

the wastewater treatment plant described below;

one (1) 125 kW diesel standby power generator installed in a sound attenuated outdoor enclosure �

and mounted on a concrete pad located south of the sewage pumping station valve chamber; and

including all controls and associated appurtenances.�

Wastewater Treatment Plant

Septage Receiving Station

one (1) cast-in-place concrete septage storage tank with approximate dimension of 2.8 m x 5.4 m �

x 3.2 m high located in the headworks building, equipped with septage unloading facility, spill 

containment system, grinding and screening system, a flow meter, and two (2) septage pumps 

each with a rated capacity of 9.0 L/sec @ 8.0 m TDH, discharging septage in a controlled manner 

to the inlet works described below;

Inlet Works

one (1) 600 mm wide x 1,500 mm deep inlet channel equipped with one (1) 25 mm �

opening manual bar screen, one (1) 800 mm wide x 1,500 mm deep inlet channel equipped 

with one (1) 6.0 mm opening mechanical screen, discharging to grit separators described 

below, one (1) 800 mm wide overflow weir, and one 400 mm diameter overflow pipe;

two (2)1,500 mm diameter grit separators each with a design peak flow capacity of 3,840 �

m
3

/day equipped with a 200 mm diameter inlet gate valve and associated grit classifier, 

discharging to the aeration tanks and storm tank described below;

Flow Equalization Tank (Storm Tank)

one (1) 400 m
3

 capacity reinforced concrete flow equalization tank (storm tank) with �

approximate dimensions of 25 m long x 4 m wide x 4 m SWD, receiving flows from the a flow 

splitter chamber during influent flows exceeding 5,300 m
3

/day, equipped with a return pipe to the 

inlet works via an on-site wastewater pumping station described below and an overflow pipe 

discharging to a UV disinfection system; 

On-site Wastewater Sewage Pumping Station

one (1) on-site wastewater pumping station with approximate dimensions of 2.4 m diameter and �

7.8 m deep, equipped with two (2) submersible sewage pumps each with a rated capacity of 8.0 

L/sec @ 14.9 m TDH (one duty, one standby) returning decant water, filter reject, on-site general 

sanitary sewage, and wastewater from the equalization tank to the inlet works described above; 



Page 3 - NUMBER 9706-7KWQ57

Aeration Tanks

one (1) influent splitter chamber equipped with adjustable gates designed to split flows �

evenly between the three (3) aeration tanks;

three (3) aeration tanks each with approximate dimensions of 25.0 m long x 4.0 m wide x �

4.0 m SWD, each aeration tank equipped with fine bubble membrane disc aeration system 

having three (3) separate sections where air flow rate to each section is regulated using an 

air flow control system;

three (3) 14.3 m
3

/min capacity positive displacement air blowers (two duty, one standby) �

providing air to all three aeration tanks; and

including all controls and associated appurtenances.�

Secondary Clarifiers

two (2) secondary clarifiers each with approximate dimensions of  9.8 m diameter x 4.2 m �

SWD providing a total surface area of 150 m
2

, equipped with a scum removal system and 

removable covers for use when necessary;

one (1) scum chamber with a storage capacity of approximately 15 m
3

, equipped with two �

(2) scum pumps each with a rated capacity of 7.8 L/sec at 15.24 m TDH returning scum to 

the primary digester;

two (2) waste activated sludge pumps (one duty, one standby), each with a rated capacity of �

14.4 L/sec at TDH of 11.89 m;

three (3) return activated sludge pumps (two duty, one standby), each with a rated capacity �

of 14.4 L/sec at TDH of 9.12 m; and

including all controls and associated appurtenances.�

Effluent Filtration

one (1) manual screen;�

four (4) continuous up-flow sand filters designed for a peak flow rate of 5,300 m
3

/day, �

providing a total filtration area of 18.6 m
2

, media depth of 2.0 m, and a surface loading rate 

of 11.6 m/hr, equipped with a backwash return pipe to the on-site wastewater pumping 

station, discharging to a UV disinfection system described below;

two (2) 0.22 m
3

/min capacity positive displacement air compressor (one duty, one standby) �

providing air to all four (4) effluent filters; and



Page 4 - NUMBER 9706-7KWQ57

Effluent Disinfection

one (1) UV disinfection system (Trojan UV 3000B Model) designed to handle a peak flow of �

7,680 m
3

/day, consisting of two (2) banks, each bank containing seven (7) modules, and each 

module containing eight (8) low pressure high intensity UV lamps (total of 112 lamps), designed 

to achieve a UV dose of 30.0 mJ/cm
2

 at a minimum of 55% UV transmittance, discharging to an 

effluent outfall described below;

Effluent Outfall

one (1) approximately 124 m long 450 mm diameter sanitary sewer equipped a concrete outlet �

headwall and rip rap lined channel, discharging to the Grand River;

Phosphorus Removal

two (2)19.1 L/hr capacity alum metering pumps with operating range between 1.2 to 12.0 �

L/hr (one duty, one shared standby) dosing alum upstream of secondary clarifiers;

one (1)19.1 L/hr capacity alum metering pump with operating range between 1.2 to 12.0 �

L/hr dosing alum at the inlet to the equalization tank when required;

two (2) 7.5 L/hr capacity alum metering pumps with operating range between 0.06 to 1.5 �

L/hr (one duty, one standby) adding alum to the tertiary filtration feed channel;

one (1) approximately 9.6 m
3

 capacity alum solution storage tank and one (1) 240 L �

capacity alum solution day storage tank; 

Aerobic Sludge Digesters

one (1) primary aerobic digester with a capacity of 500 m
3

, equipped with coarse bubble �

diffused aeration system with an overflow to the secondary aerobic digester described 

below;

one (1) secondary aerobic digester with a capacity of 250 m
3

, equipped with coarse bubble �

diffused aeration system, a supernatant decanting system, and overflow, discharging via the 

on-site wastewater pumping station to the inlet works;

two (2) air blowers each with a capacity of 22.48 m
3

/min providing air to the coarse �

diffused aeration system of the primary and secondary aerobic digesters;

Biosolids Storage Tank

one (1) 2,200 m
3

 storage capacity glass lined digested biosolids storage tank with �



Page 5 - NUMBER 9706-7KWQ57

approximate dimensions of 17 m diameter and 10 m high, equipped with a 200 mm 

diameter decant pipe discharging to the on-site wastewater pumping station, two (2) 157.7 

L/sec capacity @ 13.6 m TDH biosolids mixing pumps (one duty, one standby), and two 

(2) 17.0 L/sec capacity @ 20.97 m TDH biosolids transfer pumps;

one (1) biosolids loading facility with spill containment;�

one (1) overflow line from storage tank to on-site wastewater pumping station;�

Standby Power

one (1) 400 kW capacity diesel standby power generator installed in a sound attenuated outdoor �

enclosure located west of the Administrative Building;

Control Building

Control building housing an office, lunch/meeting room, laboratory, washrooms, blowers, �

chemical metering pumps and feed systems, electrical and control systems, SCADA, 

piping, heating and ventilation.

including all controls and associated appurtenances.�

Stormwater Management Facility

Establishment of a stormwater management facility to service a 2.83 ha drainage area out of the total 

drainage area of 7.33 ha at the new Grand Valley Wastewater Treatment Plant, located at the 

northeast corner of the site, designed to provide quality control for stormwater runoff from storm 

events up to 1:100 year return frequency, consisting of the following:

 one (1) extended detention wet pond having a permanent pool depth of 1.0 m providing a �

permanent storage capacity of 215 m
3

, and an active storage depth of 0.1 m providing extended 

detention storage capacity of 77 m
3

 (total storage capacity of 292 m
3

), equipped with a forebay, an 

outlet structure consisting of a 300 mm diameter reverse slope PVC pipe fitted with a 50 mm 

diameter orifice plate and 25 mm perforation at the submerged end of the pipe, a 1200 mm 

diameter manhole, and a 2.0 m wide 3H:1V side slopes emergency overflow structure, 

discharging to an existing ditch and eventually to the Grand River;

including all controls and associated appurtenances.�

all in accordance with the Application for Approval of Municipal and Private Sewage Works 

submitted by the Township of East Luther Grand Valley dated October 15, 2008 and design 

specifications and drawings prepared by R. J. Burnside and Associates Limited., Collingwood, 

Ontario and the following documents:

" Township of East Luther Grand Valley, ELGV Wastewater Treatment Plant Design Brief" dated 1.



Page 6 - NUMBER 9706-7KWQ57

October 15, 2008 prepared by R. J. Burnside and Associates Limited., Collingwood, Ontario.                                                              

For the purpose of this Certificate of Approval and the terms and conditions specified below, the following 

definitions apply:

“Act ” means the  Ontario Water Resources Act,  R.S.O. 1990, Chapter 0.40, as amended;

“BOD5 ” (also known as TBOD
5
) means five day biochemical oxygen demand measured in an 

unfiltered sample and includes carbonaceous and nitrogenous oxygen demand;

“By-pass”  means any discharge from the Works  that does not undergo any treatment before it is 

discharged to the environment;

"CBOD5 " means five day carbonaceous (nitrification inhibited) biochemical oxygen demand measured 

in an unfiltered sample;

"Certificate " means this entire certificate of approval document, issued in accordance with Section 53 of 

the Act , and includes any schedules;

"Daily Concentration " means the concentration of a contaminant in the effluent discharged over any 

single day, as measured by a composite or grab sample, whichever is required;

"Director " means any Ministry  employee appointed by the Minister pursuant to section 5 of the Act ;

"District Manager " means the District Manager of the Guelph District Office of the Ministry;